

**ISO/IEC 17025 Certified Third Party Test Report**

FILE: DESTEX.A112513A  
SAMPLE IDENTIFIED BY CLIENT AS:

Fabric Submitted  
Style #: 3533, Birch Bark Plaid  
Finish: Nanosphere, Backing: Acrylic  
Width: 54", Weight: 16.06 oz/Lyd  
37% Cotton, 35% Polyester, 28% Nylon  
Color Multi

**CALIFORNIA TECHNICAL BULLETIN 117 SECTION E**

\*\*\*\*\*

<u>LENGTH</u>		<u>WIDTH</u>	
<u>BURN TIME (sec)</u>	<u>BURN TYPE</u>	<u>BURN TIME (sec)</u>	<u>BURN TYPE</u>
SRU	DNI	SRU	DNI
SRU	DNI	SRU	DNI
SRU	DNI	SRU	DNI
SRU	DNI	SRU	DNI
SRU	DNI	SRU	DNI

Average: SRU seconds

Average: SRU seconds

FABRIC SURFACE : Flat  
TEST RESULT : Passes

**ABBREVIATIONS FOR BURN TYPE:**

- SFBB - Surface flash base burn. Base starts burning at points other than the point of impingement.
- DNI - Does Not Ignite
- BB - Base burn.
- IBE - Ignited But Extinguished
- SF - Surface Flash
- SFBBCF - Surface flash base burn caused by surface flash

NOTE: SRU = Stop Cord Remains Unbroken - No Burn Time Available

Signed For The Company By

Adam R. Varley  
Technical Director



*Stacy Sadowy*

Stacy Sadowy  
Quality Assurance Supervisor

TT/11

